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INDOMETACIN (Indomethacin) 

 Indication 

• Risk reduction for severe IVH in high-risk neonates1,2: 
o Less than 28 weeks gestation or less than 1000 grams and 
o With platelet count greater than 50 x 109/L 

• PDA closure in premature neonates3,4 
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Presentation 
• Vial: 1 mg (no diluent included)3 
• Vial: 50 mg (powder) 
• Not available via QH Central Pharmacy 

 

Dosage3 
(IVH reduction) 

• Total of 3 doses given at 24 hour intervals 
• First dose within 24 hours of life (aim: within first 6 hours) 

1st dose 2nd dose 3rd dose 
0.1 mg/kg 0.1 mg/kg 0.1 mg/kg 

(High risk medication: 0.1 mg/kg=100 microgram/kg) 

 

Dosage3,4 
(PDA closure) 

• Total of 3 doses given at 24 hour intervals (equivalent to one course) 
o Maximum of two courses 

Age at first dose 1st dose 2nd dose 3rd dose 
Less than 48 hours 0.2 mg/kg 0.1 mg/kg 0.1 mg/kg 
48 hours or more 0.2 mg/kg 0.2 mg/kg 0.2 mg/kg 

(High risk medication: 0.1 mg/kg=100 microgram/kg) 

Preparation 
(1 mg vial) 

1 mg vial 
• Step 1 
o Add 1 mL of water for injection to the 1 mg vial  
o Concentration now equal to 1 mg/mL (1,000 microgram/mL) 

• Step 2 
o Draw up 1 mg (1 mL) of the 1 mg/mL solution and make up to 10 mL total 

volume with water for injection or 0.9% sodium chloride  
o Concentration now equal to 0.1 mg/mL (100 microgram/mL) 

• Step 3 
o Draw up double the required dose from the 0.1 mg/mL (100 microgram/mL) 

solution and make up to 3 mL total volume with water for injection or 0.9% 
sodium chloride  

Preparation 
(50 mg vial) 

50 mg vial 
• Step 1 
o Add 2 mL of water for injection to the 50 mg vial 
o Concentration now equal to 25 mg/mL (25,000 microgram/mL) 

• Step 2 
o Draw up 2.5 mg (0.1 mL) of the 25 mg/mL solution and make up to 25 mL 

total volume with water for injection or 0.9% sodium chloride  
o Concentration now equal to 0.1 mg/mL (100 microgram/mL)  

• Step 3 
o Draw up double the required dose from the 0.1 mg/mL (100 microgram/mL) 

solution and make up to 3 mL total volume with water for injection or 0.9% 
sodium chloride 

Administration 
(all vials) 

• Prime the infusion line from the 3 mL syringe (Step 3 of preparation) 
• Reduce the syringe volume to 1.5 mL total  
o Prescribed dose in remaining 1.5. mL 

• IV infusion via syringe driver pump over 20 to 30 minutes3,5,6 
• On completion, disconnect syringe and infusion line 
• Flush with 0.5 mL 0.9% sodium chloride at rate of 4.5 mL/hour or less (to avoid 

rapid administration of remaining drug within the proximal tubing3) 
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 High risk 
medication  

• Discuss with SMO before prescribing 
• Contraindicated if platelet count less than 50 x 109/L 
• If ELBW with severe pulmonary hypertension, where patent ductus relieves right 

ventricular afterload, indometacin may worsen clinical condition 

 Special 
considerations 

• Not preferred agent of choice for PDA closure (SMO discretion) 
• Avoid if systemic infection: may mask signs of infection 
• If anuria or marked oliguria (urinary output less than 0.6 mL/kg/hour) at the time of the 

second or third dose, withhold indometacin until renal function normalises7 
• If dedicated IV access unavailable, cease glucose, PN and insulin infusion during 

administration 
o Flush with 0.5 mL before and after administration  
o Consider BGL according to individual requirements 

 Monitoring 

• FBC3, renal function3, hepatic function3, serum electrolytes3, glucose3, coagulation 
parameters (at SMO discretion) 

• Serum levels of aminoglycosides 
• Blood pressure3 
• In case of undiagnosed duct dependant cardiac lesion (risk low), observe for post-ductal 

perfusion (e.g. femoral pulses, pallor, and signs of shock)1 
• Extravasation: may cause local irritation5 

 Compatibility 
• Fluids 
o 0.9% sodium chloride5, water for injection5 

• Via Y-site  
o Do not mix with other drugs.5 Consult pharmacist5 

 Incompatibility 

• Fluids 
o Glucose 10%5 

• Drugs 
o Adrenaline (epinephrine)5, hydrochloride5, amikacin5, argipressin5, atracurium5, calcium 

chloride5, calcium gluconate5, dobutamine5, dopamine5, erythromycin5, esmolol5, 
gentamicin5, haloperidol lactate5, hydralazine5, isoprenaline5, magnesium sulfate5, 
midazolam5, morphine sulfate5, noradrenaline (norepinephrine)5, phenylephrine5, 
protamine5, pyridoxine5, suxamethonium5, thiamine5, tobramycin5, vancomycin5 

 Interactions 

• Anticoagulants and antiplatelet medications: increased risk of GI bleed8 
• Aminoglycosides: may decrease clearance of aminoglycosides8 
• Digoxin: increase concentration/prolong half-life 
• Corticosteroids: concurrent use may increase risk of NEC8 
• Nephrotoxic medications (e.g. furosemide): concurrent use may increase risk of acute 

renal injury  
 Stability • Store below 25 °C9. Protect from light9 and moisture9 

 Side effects 
• Blood pathology: thrombocytopenia3, hypoglycaemia3 
• Digestive: GI haemorrhage3, intestinal perforation3 
• Urinary: oliguria3, fluid retention10, acute renal failure6 altered renal function3 

 Actions 

• Non-steroidal anti-inflammatory drug5 with analgesic3 and antipyretic activity3 
• Inhibits prostaglandin synthesis3 by decreasing the activity of the enzyme 

cyclooxygenase, decreasing formation of prostaglandin precursors 
• Decreases cerebral, renal, and gastrointestinal blood flow3 

 Abbreviations 
ELBW: extremely low birth weight, FBC: full blood count, GI: gastrointestinal, IV: 
intravenous, IVH: intraventricular haemorrhage, NEC: necrotising enterocolitis, PN: 
parenteral nutrition, QH: Queensland Health SMO: most senior medical officer, PDA: patient 
ductus arteriosus 

 Keywords ELBW infant, intraventricular haemorrhage, IVH, patent ductus arteriosus, PDA, 
indomethacin, indometacin, indocid 

 
The Queensland Clinical Guideline Neonatal Medicines is integral to and should be read in conjunction with this 
monograph. Refer to the disclaimer. Destroy all printed copies of this monograph after use. 
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